
Home
/ Porsche
/ 2015 Macan (95B)
/ Front Axle/Steering
/ Support Frame, Wishbo...
/ 401-000 Support Frame...

Search for Part Number

 dC Automotive   

https://www.dcauto.com/
https://www.facebook.com/dcautorecyclers/
https://www.instagram.com/dcautomotive
https://www.dcauto.com/
https://www.dcauto.com/makes/1
https://www.dcauto.com/models/36?year=2015
https://www.dcauto.com/models/36/groups/4?year=2015
https://www.dcauto.com/models/36/groups/4?year=2015#section-401


401-000 SUPPORT FRAME CROSS MEMBER GUARD
PLATE

 Prev Diagram
Next Diagram 

POS
NO PART NO DESCRIPTION REMARK MODEL

1 95B399315B
Support frame
Front axle

PR:DU0,DU1,
DU3,D4A

UNAVAILABLE

(1) 8R0399315J
Support frame
Front axle

PR:DD7,DQ5,
D1V,D43,D50,
D51,DM0

UNAVAILABLE

2 95B399331A

Support engine
mounting
Discontinued

left PR:DU0,DU1
UNAVAILABLE

https://www.dcauto.com/illustrations/11719?year=2015
https://www.dcauto.com/illustrations/11721?year=2015
https://www.dcauto.com/parts/223026?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223027?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223028?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015


Discontinued
part

2 95B399331B
Support engine
mounting

left
PR:DU0,DU1,
DU3

UNAVAILABLE

(2) 95B399332A

Support engine
mounting
Discontinued
part

right PR:DU0,DU1
UNAVAILABLE

(2) 95B399332B
Support engine
mounting

right
PR:DU0,DU1,
DU3

UNAVAILABLE

3 N10 699 401

Hexagon bolt
M10 X 50
Support engine
mounting

PR:DU0,DU1,
DU3,D4A

UNAVAILABLE

POS
NO PART NO DESCRIPTION REMARK MODEL

https://www.dcauto.com/parts/223029?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223030?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223031?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223032?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015


4 95B 399 299 Guard plate left
PR:DU0,DU1,
DU3,D4A

UNAVAILABLE

(4) 95B 399 300 Guard plate right
PR:DU0,DU1,
DU3,D4A

UNAVAILABLE

5 N10 741 402
Oval-head
screw M6X14

PR:DU0,DU1,
DU3,D4A

UNAVAILABLE

6 8K1399345E
Strut brace for
assembly
carrier

lhd PR:L0L
UNAVAILABLE

(6) 8K2399345E
Strut brace for
assembly
carrier

rhd PR:L0R
UNAVAILABLE

Socket head

POS
NO PART NO DESCRIPTION REMARK MODEL

https://www.dcauto.com/parts/223033?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223034?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/199426?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223035?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223036?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015


7 WHT 005 372

Socket head
bolt with inner
multipoint head
M12 X 1.5 X 51

UNAVAILABLE

8 N91 151 101
Combination
screw M12 X
42

UNAVAILABLE

9 WHT 002 305
nut, square M
12 X 1.5

UNAVAILABLE

10 8T0399379A
Bracket Guard
plate

left
PR:DU0,DU1,
D43,DD7,D51,
D1V,D4A,DU3

UNAVAILABLE

(10) 8T0399380A
Bracket Guard
plate

right PR:L0L
UNAVAILABLE

POS
NO PART NO DESCRIPTION REMARK MODEL

https://www.dcauto.com/parts/223037?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/199232?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223038?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223039?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223040?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015


11 N10 009 209
hexagon head
bolt (combi)
M6 X 20

PR:DU0,DU1,
D43,DD7,D51,
D1V,D4A,DU3

UNAVAILABLE

(11) N10 009 209
hexagon head
bolt (combi)
M6 X 20

PR:-DU0, -
DU1,-D43, -
DD7,-D51, -
D1V,-D4A, -
DU3

UNAVAILABLE

12 N90 636 502
rivetted cap nut
M6

lhd PR:L0L
UNAVAILABLE

13 8R0 399 299 Guard plate left
PR:D43,DD7,
D51,D1V

UNAVAILABLE

(13) 95B 399 545 Guard plate left right
PR:DU0,DU1, UNAVAILABLE

POS
NO PART NO DESCRIPTION REMARK MODEL

https://www.dcauto.com/parts/223041?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223041?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223042?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223043?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223044?illustration_id=11720&year=2015


(13) 95B 399 545 Guard plate left right
D4A,DU3

(13) 8R1399300A Guard plate right lhd
PR:L0L,D43,
DD7,D51,DM0

UNAVAILABLE

(13) 95B 399 546 Guard plate right PR:L0L,DU0,
UNAVAILABLE

(13) 95B399546A
Guard plate D
>> -
28.09.2015

right
PR:L0R,DU0,
DU1,D4A,DU3

UNAVAILABLE

(13) 95B399546B
Guard plate D -
29.09.2015>>

right PR:L0R
UNAVAILABLE

14 N91 079 301
Hex collared
bolt M8 X 16

PR:DU0,DU1,
D43,DD7,D51,
D1V,D4A,DU3

UNAVAILABLE

POS
NO PART NO DESCRIPTION REMARK MODEL

https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223045?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223046?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223047?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223048?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/163540?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015


D1V,D4A,DU3

(14) N91 079 301
Hex collared
bolt M8 X 16

PR:-DU0, -
DU1,-D43, -
DD7,-D51, -
D1V,-D4A, -
DU3

UNAVAILABLE

15 900 075 510 01
Bolt with
washer M6x20

PR:DU0,DU1,
D43,DD7,D51,
D1V

UNAVAILABLE

(15) N91 034 501
hexagon head
bolt (combi) M
6 x 20

PR:DU0,DU1,
D43,DD7,D51,
D1V,D4A,DU3

UNAVAILABLE

16 N91 156 101

Hexagon bolt
M 12 X 1.5 X
100 Support

UNAVAILABLE

POS
NO PART NO DESCRIPTION REMARK MODEL

https://www.dcauto.com/parts/163540?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/11545?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/159995?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/parts/223049?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015


frame Body

17 8R2399300A Guard plate right PR:L0R
UNAVAILABLE

POS
NO PART NO DESCRIPTION REMARK MODEL

Home  Sign In  
Sign
Up  Contact Us  Terms & Conditions  Parts

Vehicles  
Featured
Products  Deals  

Site
Map

320 Commerce Court • Rocky Mount, NC
27803
p: (800) 579-2410

© 2025 dC Automotive - v

https://www.dcauto.com/parts/223050?illustration_id=11720&year=2015
https://www.dcauto.com/users/sign_up?redirect_to=/illustrations/11720?year=2015
https://www.dcauto.com/
https://www.dcauto.com/users/sign_in
https://www.dcauto.com/users/sign_up
https://www.dcauto.com/contact
https://www.dcauto.com/terms
https://www.dcauto.com/
https://www.dcauto.com/vehicles
https://www.dcauto.com/products?type=featured_products
https://www.dcauto.com/products?type=deals
https://www.dcauto.com/sitemap
tel:800-579-2410
https://www.dcauto.com//www.dcauto.com


© 2025 dC Automotive - v
1.7g


	401-000 SUPPORT FRAME CROSS MEMBER GUARD PLATE

